
7

5500ddkk

2.1998
PARTS LISTING

954140068A

WR 02-27-98

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



16

REPAIR PARTS
 ROTARY LAWN MOWER MODEL NO. 50DK (954140068A)

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com



17

REPAIR PARTS
 ROTARY LAWN MOWER MODEL NO. 50DK (954140068A)

* These Parts must be purchased through an authorized Briggs & Stratton Dealer.

1 532086902 Control Bar
2 532132001 Rope Guide
3 532155978 Upper Handle
4 532157082 Lower Handle
5 532063601 Locknut  1/4-20
6 532131959 Handle Bolt  5/16-18
7 532066426 Wire Tie
8 532051793 Hairpin Cotter
9 532158755 Machine Screw  1/4-20 x 2

12 532130861 Engine Zone Control Cable
13 532750097 Hex Washer Head Screw #10-24 x 1/2
14 532125162 Up-Stop Bracket
15 532128638 Wing Nut
16 532083816 Screw  #10 x 5/8
18 532125207 Skirt Bracket
19 532140541 Rear Skirt
20 532153027 Handle Bracket Assembly (Left)
21 532153026 Handle Bracket Assembly (Right)
29 532067609 Shoulder Bolt
30 532750500 Wheel & Tire Assembly
34 532142191 Discharge Guard
38 532851855 Spring
40 532153806 Housing Bracket
41 532150215 Hinge Rod
43 532149741 Thread Cutting Screw  5/16-18 x 3/4
46 532751592 Locknut  3/8-16

KEY  PART DESCRIPTION
NO.  NO.

48 532150406 Hex Head Thread Rolling Screw  3/8-16 x 1-1/8
49 532142144 Housing Assembly
50 532125078 Washer
53 532138348 Baffle
54 532850977 Blade Adapter
55 532145106 20" Blade
56 532851074 Hardened Washer
57 532850263 Helical Lockwasher  3/8
58 532851084 Hex Head Screw  3/8-24 x 1-3/8 Gr. 8
59 - - - - - - - -  * Engine - Briggs & Stratton, Model No. 98902
60 532851462 Throttle Control Std.
62 532213146 * Cable Clamp, B & S
63 532087930 Engine Clip
64 532136624 Spacer
- - 532107339 Decal, Danger
- - 532141520 Rear Baffle (Not Shown)
- - 532162424 Owner's Manual (English/French)

Available accessories not included with mower:

- - GCK3200 Grass Catcher
- - MK500 Mulcher Kit

KEY  PART DESCRIPTION
NO.  NO.

For Husqvarna Parts Call 606-678-9623 or 606-561-4983

www.mymowerparts.com


	Handle Assy.
	Parts List

	Wheels, RT.
	Parts List

	Wheels, LT.
	Parts List

	Deck Assy.
	Parts List


